VuLc4an
CATALOG OF
REPLACEMENT PARTS

C24EA6 & C24EA10
ELECTRIC STEAMERS

C24EA6 ML-136058
C24EA10 ML-136059 -

For additional information on Vulcan-Hart or to locate an authorized parts
and service provider in your area, visit our website at www.vulcanhart.com.

VULCAN-HART 3600 NORTH POINT BLVD.

DIVISION OF ITW FOOD EQUIPMENT GROUP, LLC BALTIMORE, MD 21222
WWW.VULCANHART.COM FORM 35454 (October 2007)




C24EA6 & C24EA10 STEAMER REPLACEMENT PARTS

F-35454 (October 2007) -2- © VULCAN-HART COMPANY



C24EA6 & C24EA10 STEAMER REPLACEMENT PARTS

11
13
15
17
19
21
23
25
27

TABLE OF CONTENTS

CONTROLS

DOOR

COMPARTMENT PANELS

COMPARTMENT

PLUMBING

BASE PANELS

LOW VOLTAGE ELECTRICAL COMPONENTS
HIGH VOLTAGE ELECTRICAL COMPONENTS
TANK ASSEMBLY

WATER SUPPLY (CLEAR HOSES)

DRAIN HOSE ASSEMBLY (GREEN HOSES)
HEAT EXCHANGER

-3 F-35454 (October 2007)



C24EA6 & C24EA10 STEAMER REPLACEMENT PARTS

/c | ;\\\\\\\ .m
\ 2
\ \\\\\ ::_: \

PL-58570

CONTROLS

F-35454 (October 2007)



C24EA6 & C24EA10 STEAMER REPLACEMENT PARTS

ILLUS.
PL-58570

O©CoO~NOOUPAWN =

_ A
N = O

PART NO.

00-855677-00002
00-855677-00001
00-855795-00001
00-854330-00001
00-855794-00001
00-855796-00001
00-855695-00001
00-856678-00001
00-856773-00001
00-854693-00001
00-856771-00001
00-856621-00001
00-855797-00004
00-855797-00001

CONTROLS

NAME OF PART

Switch — Delime Lighted (Bottom Compartment Only)
Switch — On/Off Lighted (Bottom Compartment Only)....
Gasket — SWItCh ........coiiiiii
Plug — Switch Hole (Top Compartment ONlY) ........cocuoiiiiiiieiieie e
BEZEI — SWILCH ...
Gasket — Bezel .......c.ccccoveee
Light — INdIiCating (125 VAC) ...ttt ettt ettt 1
Gasket — INICAtOr LIgNt..........ooiiiiiiii e 1
KNOD — TIMET .. 1
Shaft — ROTAIY SaL......c.ueiiiiiiieie ettt 1
OVEHAY — CONIOL ...ttt ettt bt et ettt e e e b enee et s 1
Timer — MeChaniCal...........ccooiiiiii s

Switch Assy. (Incls. ltems 1, 2, 3, 5, & 6) (Bottom Compartment Only).
Switch Assy. (Incls. ltems 3, 4, 5, & 6) (Top Compartment ONly).........ccceeveriiiiieeiiiiinieieee.

-5- F-35454 (October 2007)



C24EA6 & C24EA10 STEAMER REPLACEMENT PARTS

i

DOOR

F-35454 (October 2007) -6-



C24EA6 & C24EA10 STEAMER REPLACEMENT PARTS

ILLUS.
PL-58571

©CoO~NOOPDWN -

PART NO.

00-855288-00001
SC-120-70
00-855287-00001
SC-066-20
00-855521-00001
WL-006-17
NS-046-38
00-817643
00-817643
00-855521-00002
WL-006-17
NS-046-38
00-855597-00002
00-855714-00001
00-855714-00002
00-857085-00001
00-857085-00002
00-855286-00001
00-855286-00002
SC-053-05
00-855582-00001
00-855582-00002
00-855584-00001
00-855298-00001
RR-006-22
00-855585-00001
RR-006-22
00-855590-00002
NS-048-63
00-855290-00001
00-855580-00001
00-855580-00002

DOOR
NAME OF PART AMT.
Face Plate — Do0r HANAIE ..........c..uvviiiiieieeee et 1
Cap Screw 4-20 X 15/s HEX SOCKEt Hd.......c.oiiiiiiiieiiece e 2
D00 — HANAIE...... ..ottt e e e e e e e e e e e e e e e e e e eanaees 1
Mach. Screw 10-32 X /2 Phil. Pan Hd...........c..oooiiiiiieccee e 4

HINGE ASSY. — DOOT (TOP) -utteeutieitte ettt ettt ettt ettt sb ettt ettt et e e e nbeesieeenee 1

LOCKWASNET 1/a HEICAL. ....cueiiiiiieie ettt nee s 2
INUE /4720 HEX (SST) ciitieitie ettt ettt ettt ettt te et e et e e sseeenseesnseeseesseeesneeenneenneean 2
Bearing — FIANGEA ... ...ttt et e et e e ne e e e nnne e e e nnneeeanee 1
Bearing — FIANGEA .........ooiiiiii s 1
Hinge Assy. — DOOT (BOMOM)......oiiiiiiiiiii ettt 1
LOCKWASNET /4 HEICAL. ....cviiiiiiieie et enae s s 2
NUE /4720 HEX (SST) . tieitie ettt ettt ettt et e e st e et e e sseeenseeenseeseesseeeneeenneenseean 2
Screw — ShoUIdEr SIOHEA .....coueiiiiie et e e e et e e e e e nnneeeennes 3
Gasket — DOOr GUAI (3-Pan)........c.uiiiiiie ittt e s ee et e et e e e e e e nnneeeannes 1

Gasket — DOOr GUAId (5-Pan)........c.uiiiiiie ettt e e e e e e e e e 1
Gasket Kit — DOOT (3-PaN) ......oiiiiiiieiieie et 1
Gasket Kit — DOOT (5-PaN) ......oiiuiiiiieiee et 1
Gasket — Cabinet Door (3-Pan) (Incls. Shim Kit) .........cccoiiiiiiiieeeeee 1
Gasket — Cabinet Door (5-Pan) (Incls. Shim Kit) .........ccccoiiiiiiiiieeeee 1
Mach. Screw 10-24 x 3/ Slotted TrusS Hd. .....cooiiiiiiiieeeeee e 2
Bracket Weldment — DOOT (3-PaN)........ccciiiiiiiiiiiieiec e 1
Bracket Weldment — DOOT (5-PaN)......ccuiiiiiiieeeie et e e 1
DOOr LatCh — BraCKeL ........coiiiiiiiiii ettt 1
LatCh SPriNG — DOOT ......uiiiiiiiie ettt
Ring — Retaining (/4 In.)...

LatCh ACTUALOT — DIOOT ...ttt ettt
RING — RELAINING (18 TN.). ettt sne e ane 3
Pin — Clevis 1.525 In. Lg..

Stop Nut '/4-20 Special.....

Bearing — DOOr HANMIE ........c..oiiiiiiice e
Frame — DOOT (3-PaN).......ooiiiiiiiii et
Frame — DOOT (5-PaN).......ooiiiiiiii e e 1

-7 - F-35454 (October 2007)



C24EA6 & C24EA10 STEAMER REPLACEMENT PARTS

COMPARTMENT PANELS

i

17-18

F-35454 (October 2007) -8-



C24EA6 & C24EA10 STEAMER REPLACEMENT PARTS

ILLUS.
PL-58585

©CoO~NOODWN -

PART NO.

00-855321-00001
00-855321-00002
00-855547-00001
NS-038-04
00-855326-00001
NS-038-04
SD-036-58
00-856688-00001
SD-036-58
00-855318-00001
SD-036-03
00-855317-00001
00-855461-00001
00-855327-00001
SD-036-58
SC-053-03
00-855321-00001
00-855321-00002
00-854766-00001
SD-036-58
00-855315-00001
FE-016-02
00-855331-00001
SD-036-58
00-855435-00001
00-855316-00001
PB-004-38

COMPARTMENT PANELS

NAME OF PART

Panel — Cabinet Base (6-Pan) ..........c..oiiiiiiiiii e
Panel — Cabinet Side (10-Pan)..
Panel — Cabinet Top..........c.c......
Lock Nut 1/4-20 .....cooeiiiiieieeeeeee

Bracket — Cabinet Compartment Middle.............ooiiiiiiiiii e
LOCK INUE 1/4=20 ...ttt ettt e ettt et emeeneeene e e aneen
Self-Tapping Screw 10-16 x /= Hex Washer Hd., Type AB.....

GUANA = FIUB ...ttt et ettt ettt et as
Self-Tapping Screw 10-16 x /= Hex Washer Hd., Type AB
Panel — Cabinet Flue COVer.............cooveiieiiiiniiiiceeeee
Self-Tapping Screw 8-18 x 3/s Hex Washer Hd., Type AB..

Panel — Cabinet Back (6-Pan) .........cc.ooiiiiiiii e
Panel — Cabinet Back (10-Pan) ...........oiiiiiiii e
Bracket — Cabinet Compartment Support

Self-Tapping Screw 10-16 x /2 Hex Washer Hd., TYpe AB.........c.ccocieiieiieeiiecie e 4
Mach. Screw 10-24 x 3/s Slotted TrusS Hd. (SST).....eiieieiiiiiieeese e 2
Panel — Cabinet Base (6-Pan) ..........cooiiiiiiiiii e 1

Panel — Cabinet Side (10-Pan) ........ooi ittt e e eneeeenneeas 1

SPEEA NUL (J TYPE) ittt ettt ettt nane et 4
Self-Tapping Screw 10-16 x /2 Hex Washer Hd., TYpe AB........cccooiiiiiiiiieeieeeseee e 4
Bracket — CabiNet APION .........oi it 2
BUShING — EIECIIC SNAP......ciiiiiiiiii e 1
Panel — Cabinet BaSE ........cc.iiiuiiiiiii e 1
Self-Tapping Screw 10-16 x /2 Hex Washer Hd., TYpe AB........cccociiiiiieiieeieeeseeese e 7

Panel — Cabinet FIUE BASE .........cc.uuviiiiieieeeeee e 1
APION — CAbINET ...ttt 1
PIUG = BULION L.ttt ettt ettt et et nane e 1

-9- F-35454 (October 2007)



C24EA6 & C24EA10 STEAMER REPLACEMENT PARTS

COMPARTMENT

-10 -

F-35454 (October 2007)



C24EA6 & C24EA10 STEAMER REPLACEMENT PARTS

ILLUS.
PL-58572

©CO~NOODWN -

NDNONNNNONNNNODNS 2 A A v
O~NO PR WN_2OOONOOAPDWN-20

PART NO.

00-855278-00001
00-855449-00001
00-855337-00001
NS-049-09
00-856769-00001
WS-010-26
FP-090-36
00-856755-00001
00-557718
00-557473
00-557718
FP-090-71
SC-021-08
WL-003-09
00-411499-00004
NS-011-07
SC-021-12
00-842049
NS-015-13
WL-006-27
00-855308-00001
RR-006-22
00-855307-00001
00-855586-00001
00-855355-00001
00-855355-00002
NS-011-18
00-855753-00001
00-855779-00001
00-855779-00002

COMPARTMENT
NAME OF PART AMT.
CompartMeENt (-Pan) .........ooiiiiiii s 1
CompartMENt (5-Pan) .........ooiiiiiii s 1

Shoulder SCrew 18-8 SIOHEA .........ccouiiiieeeee et e s 4

NUL 10-32 HEX SEAI (SST) -eutteuieieeiieie ettt ettt neeeneenaeeneennennean 4
O-RING et bbbttt s 1
L= 1] 1= OSSPSR 1
Coupling — Anchor /s (Brass) (INCIS. NULS) .....cuoiuieiiiiiieieeieseeese e 1
VAIVE — CRECK ...ttt ettt ettt sttt et 1
ClaMP = HOSE ...ttt ettt b et 1
Tube Line — CompartMent VACUUM ........c.oiiiiiiiiiiie ettt e e e e e nnaeeeens 1
ClaMP = HOSE ..ttt ettt ettt b e 1

Fitting — Hose 3/ HOSE DY /s NPT (BraSsS) ....ccuereeierieierieeiesie e 1
Mach. Screw 6-32 x %/s Slotted Rd. Hd. .......oooiiiieeee e 2
Lockwasher #6 HEIICAL.............oouiiie e 2
BUZZET (115 V.) ettt 1
Nut 6-32 Hex (SST)

Mach. Screw 6-32 x 1 Slotted Rd. Hd........ocoiiiiiiiii e 2
A1 (o TRl D o T SRS
Nut %/s-16 Hex (SST).....

Lockwasher /s Helical

ACtUALOr BraCKet — DOOT .......oiiuiiiiiiiii ettt 1
RING = RELAINING ...ttt sneesne e
Actuator Rod — Door.

T8 1= 1 T o SR STRSRSTSR
RACK — Wi (B-PaN) ...ttt ettt
Rack — Wire (5-Pan).....

NUL 10724 HEX (SST) c.etteeiieiteenieite ettt ettt e st e st e e et et e teeme e et eneenaeaneeneeanean
COVET = DIFAIN. ..ttt et a ettt ettt e et e nane et s 1
Compartment — INSUlation (3-Pan)..........cooiiiiiiiii e 1
Compartment — INSUlAtion (5-Pan)..........cooiiiiiiiii e 1

11 - F-35454 (October 2007)



C24EA6 & C24EA10 STEAMER REPLACEMENT PARTS

PLUMBING

-12 -

F-35454 (October 2007)



C24EA6 & C24EA10 STEAMER REPLACEMENT PARTS

ILLUS.
PL-58574

O©CoO~NOUOP~WN =

A BB WWWWWWWWWWNNNNNNNNNN=S 2 A a8 a8
N-2O0OO0OONOOUOPRPWON_200CO0ONOOAPRPWON2 000N WN-=O0

PART NO.

00-557579
00-557792
00-557792
00-557579
FP-090-83
FP-015-17
FP-027-22
00-065890-00138
00-857273-00001
FP-027-22
FP-015-17
FP-041-03
FP-019-21
FP-054-08
00-881161
FP-054-39
FP-053-05
00-557846
FP-090-83
FP-027-22
FP-019-40
FP-028-22
00-855676-00001
FP-054-08
FP-027-22
00-857273-00001
FP-027-22
FP-015-17
FP-015-17
FP-090-83
00-557579
00-065890-00138
00-557792
00-557792
00-557579
FP-090-83
00-855394-00001
00-856753-00001
FP-087-39
FP-015-17
00-855394-00001
00-856753-00001

PLUMBING
NAME OF PART AMT.
ClamMP — HOSE ...t ettt et e e et e e et e e e e te e e eat e e e e be e e e eteeeeereeeanns 1
Hose — Steam (White 11 In.) (6-Pan)........ AR

Hose — Steam (White 16 In.) (10-Pan) ..... AR
Clamp — HOSE .....cuvveeiiieeeie e
Fitting — Hose (Brass) ........ccccceeuee.
Elbow — Pipe '/2 x 90 Deg. (Brass)..
Bushing — Pipe (Brass) .......ccccccevueriveenieenne
Terminal — Insulated (Use With Item 9).....
Valve — Solenoid (%) ......
Bushing — Pipe (Brass)...................
Elbow — Pipe '/2 x 90 Deg. (Brass)..
Pipe '/2 x 8 TBE (Brass)..
Tee — Pipe (Brass)...........
Pipe /2 x 1"/« TBE (SST).
Valve —Ball .......ccoooviiiiiiiis
Pipe '/2 x 2'/> Fully Threaded (SST)
Nut — Pipe Lock "2 (SST).......ccc.....
Clamp — Hose.....
Fitting — Hose......ooviiiiiiiiii,
Bushing — Pipe (Brass) (6-Pan)...
Tee — Pipe (Brass) (6-Pan) ....
Plug — Pipe (Brass) (6-Pan)...
Screen — Strainer (6-Pan)..
Pipe /2 x 1'/s TBE (SST).
Bushing — Pipe (Brass)...
Valve — Solenoid (%) ......
Bushing — Pipe (Brass)...................
Elbow — Pipe '/2 x 90 Deg. (Brass)..
Elbow — Pipe '/2 x 90 Deg. (Brass)..
Fitting — Hose (Brass)..
Clamp — HOSE .....eveeeviieeeeeeeee e
Terminal — Insulated (Use With Item 26)...
Hose — Steam (White 5 In.) (6-Pan) .........
Hose — Steam (White 8'/2 In.) (10-Pan)....
Clamp — HOSE ....cvveeeiieeeie e
Fitting — Hose (Brass) ..................

Adapter — Cabinet Steam Port.....

Steam Port — Compartment.........

Fitting — Hose (Brass) ........cccccecueee.
Elbow — Pipe '/2 x 90 Deg. (Brass)..
Adapter — Cabinet Steam Port........ .
Steam Port — CompPartMeNt ..........cooiiiiiiiiie et 1

13- F-35454 (October 2007)



C24EA6 & C24EA10 STEAMER REPLACEMENT PARTS

&

17

PL-58536

BASE PANELS

-14 -

F-35454 (October 2007)



C24EA6 & C24EA10 STEAMER REPLACEMENT PARTS

BASE PANELS

ILLUS. PART NO. NAME OF PART AMT.
PL-58536
1 SC-053-03 Mach. Screw 10-24 x 3/s Slotted Truss Hd. (SST).....cciriiiiiiiiiiiciereee e 4
2 00-855672-00001  PANEI — SIAE ..ottt 1
3 00-855689-00001 Tabletop
4 SC-041-01 Cap Screw /=20 X 3/a HEX HA. (SST) ..euiiiiiiiiiiieeite e AR
5 NS-038-04 LOCK INUE 1/4=20 ...ttt ns
6 FP-090-63 Fitting — Hose (Brass)..
7 FP-090-37 FittiNg — PP (BraSS) ..ceeuiiiiiiiiiieiiie ettt ettt et e e e it e et e e naneeas
8 00-856769-00001  O-RING +..tttuteiieiiii etttk ettt ettt a e a e b e bt e bkt ekt ettt na s
9 FP-090-60 Fitting — Hose (Brass)..
10 00-857845 ClamMP = HOSE ..ttt ettt e et e e ettt e e be e e e e be e e e ente e e e aaneeeenee
1 00-557475 HOSE (BIUE 9 IN.) ettt b e b et AR
12 00-857066-00001 Panel — Rear
13 SC-041-01 Cap Screw /=20 X 3/a HEX HA. (SST) .euiiiiiiiiiiieeeiteeese e 2
14 00-857064-00001 Bracket — Heat EXChanger SUPPOI .......coouiiiiiiiieaei et 1
15 NS-038-04 Lock Nut /s-20
16 NS-048-97 INUE = PNEI ...ttt ettt
17 SC-066-06 Mach. Screw 10-24 X /2 Phil. Truss Hd. (SST)...c.eiiuiiiiiiiiiieieeee e 4
18 00-855672-00001 Panel — Side
19 00-857041-00001 Cover — Frame BOtOM .........ooiiiiii e s 1
20 NS-038-04 LOCK INUE 1/4=20 ...ttt ettt aieas
21 SC-036-14 Cap Screw "/4-20 x /2 Hex Hd...
22 00-881526 FOOt — LG & FIANGE ...ttt e et e e eneeas
23 00-855663-00002  PAN@l — FIONT .....c.eiiuiiiiiietiite ettt ettt ettt neeeean 1
00-857311-00001  Bracket — Drain SUPPOIT ....c.c..uiiiiiie ettt ettt ettt e e e e i e et e e e e bn e e e nanneas 1
-15- F-35454 (October 2007)



C24EA6 & C24EA10 STEAMER REPLACEMENT PARTS

)

B
\ 10
11

LOW VOLTAGE ELECTRICAL COMPONENTS

F-35454 (October 2007) -16 -



C24EA6 & C24EA10 STEAMER REPLACEMENT PARTS

ILLUS.
PL-58533

©CO~NOOARWN -

PART NO.

SD-019-29
00-294500-046-1
00-844125-00001
00-857038-00001
NS-049-01
NS-049-03
WL-003-09
SC-113-10
SC-036-14
00-857060-00001
00-857056-00001
00-857399-00001
00-844069-00001
SC-021-96
00-857067-00001
00-423986-00001
SD-019-29
00-855028-00001

LOW VOLTAGE ELECTRICAL COMPONENTS

NAME OF PART

Self-Tapping Screw 6-20 x /2 Phil. Pan Hd., TYPE B .......ccoiiiiiiiiiieeecee e
Transformer (150VA., 50/60 Hz.) (208/240/480V - 120V)..
GrOMIMET (381N ). ettt e e et e et e et e et emeenneeneeneeaneeneeanean 2
BOX — LOW VOIAGE CONMIO ...ttt 1
Nut — Panel
Nut — Panel
LOCKWASNET #6 HEICAI........eeiiiieiie ettt e e e e et e e et e e e enneeeennneeeannes
Mach. Screw 4-40 x %/s Phil. Pan Hd....
Cap Screw "/4-20 x /2 Hex Hd..............
Standoff — Dual CirCUit BOAI ...........oeiiiiieeiiie et e eeee e e e e e e e snneeeennees

Mach. Screw 10-24 x 1 Slotted Rd. Hd. (SST) .eiueeieiieieieeereeere e 1
TIMEE — DIBIAY ...ttt ettt 1
Fuse — Power (KTK-R-3) (3 Amp., 600 V.) (Time Delay) .......cceeviureeiiireeiie e 2
Self-Tapping Screw 6-20 x /2 Phil. Pan Hd., TYPE B .......coiiiiiiieieeee e 2
BIOCK — FUSE ...ttt ettt e e e ettt e e et e e e st eeennseeeeaneeeeenneeeeenneeeennneeeanee 1

17 - F-35454 (October 2007)



C24EA6 & C24EA10 STEAMER REPLACEMENT PARTS

HIGH VOLTAGE ELECTRICAL COMPONENTS

-18 -

F-35454 (October 2007)



C24EA6 & C24EA10 STEAMER REPLACEMENT PARTS

HIGH VOLTAGE ELECTRICAL COMPONENTS

ILLUS. PART NO. NAME OF PART AMT.

PL-58532
1 00-857043-00001 Cover — High Voltage Control BOX ..........cocuiiiiiiiiiiieiii et 1
2 SC-066-06 Mach. Screw 10-24 X /2 Phil. TrusS Hd. (SST) ..cueiiiiieieieiiere e 1
3 SD-019-29 Self-Tapping Screw 6-20 x '/2 Phil. Pan Hd., TYpPe B ........cooiiiiiii e 2
4 00-856699-00001  SWitCh — REIAY (120 V. ). iuiiiteeieeieeie ettt ettt e e e e ne e e anean 1
5 00-881654 Contactor (3-Pole, 50 AMP.) ..ottt 1
6 SD-019-29 Self-Tapping Screw 6-20 x '/2 Phil. Pan Hd., TYpPe B .......coooiiiiiiiieeeeee e 2
7 WS-029-45 WVBSIIET ...ttt ettt e e s e e nt e eae e eneeeeneeenteeeneeennas 2
8 NS-049-01 INUE = PANEI ..ttt et e st e e s et e et e e e e eneeenneeeneean 1
9 SC-066-06 Mach. Screw 10-24 X /2 Phil. TrusS Hd. (SST) ..cueeieiieieieiere e 1

10 WL-014-07 Lockwasher #10 EXtErNal (SST) ......eooiiiiieiii e 1
11 FE-023-88 [N T TR € o T¥ g o USSR 1
12 WL-014-07 Lockwasher #10 EXtErNal (SST) ......eoiiiiieiie et 1

13 NS-044-09 NUEASSY. 10-24 ...ttt ettt e ettt e bt et e et ame e et eneeneeeneeeeanean 1
14 00-857042-00001 Box — High Voltage CONtrol..........oiiiiiiiieiii ettt 1
15 NS-049-03 INUE = PNEI ..ttt et ettt ettt ettt enean
16 00-844125-00004 Grommet (1'/21n.) ............

17 00-410472-00008  Block — Terminal (3-POIE).......eo ittt enean
18 SD-019-29 Self-Tapping Screw 6-20 x '/2 Phil. Pan Hd., TYPe B .......coiiiiiiiieiee e 2
19 00-881655 Contactor (3-Pole, B3 AMP.) ..ot 1
20 WS-029-45 LA 2 TS Y SR 2
21 SD-019-29 Self-Tapping Screw 6-20 x '/2 Phil. Pan Hd., TYPe B .......coiiiiiiiii e 2
22 00-881654 Contactor (3-Pole, 50 AMP.) ..ottt 1
23 WS-029-45

24 SD-019-29 Self-Tapping Screw 6-20 x '/2 Phil. Pan Hd., TYPe B .......coiiiiiiiiii e 2
25 SD-019-29 Self-Tapping Screw 6-20 x '/2 Phil. Pan Hd., TYPe B .......coiiiiiiiii e 2
26 00-856699-00001  SWitCh — REIAY (120 V.)...eiuiiieieeieeieeiese ettt ettt ettt e et eneeene e e anean 1

-19- F-35454 (October 2007)



C24EA6 & C24EA10 STEAMER REPLACEMENT PARTS

TANK ASSEMBLY

F-35454 (October 2007) -20-



C24EA6 & C24EA10 STEAMER REPLACEMENT PARTS

ILLUS.
PL-58534

O©CoO~NOUOPA~WN =

QOO OB BABAMDRMDABDABDRMBRBOWWWWWWWWWNNNNNNNNNN-S 2 A a8 a8
GQPRPWON-_2 000N PRPWON_200CONOAOPRPWON_20O0ONODAPRPWON_2 000N WN-=2O0

PART NO.

NS-014-11
WS-006-23
00-857049-00001
00-857049-00001
00-857049-00002
00-857040-00001
WL-006-23
NS-014-11
00-880410
00-881585
WL-006-23
NS-014-11
PL-003-52
00-857284-00001
FP-028-34
00-856756-00001
00-857022-00001
FP-083-65
FP-081-93
FP-019-02
FP-081-93
FP-081-93
FP-083-65
00-857057-00001
FP-090-36
FP-012-21
00-857058-00001
00-557847
NS-046-38
00-857068-00001
PL-003-52
00-857072-00001
FP-090-59
00-855607-00001
00-844125-00002
00-844125-00001
00-857276-00001
FP-012-24
FP-040-16
FP-019-08
FP-047-24
FP-040-08
FP-015-09
FP-090-63
00-557845
FP-040-22
FP-015-23
00-857021-00001
00-857275-00001
FP-012-22
00-855606-00001
NS-049-03
00-557846
FP-090-83
FP-016-12

TANK ASSEMBLY

NAME OF PART

Element — Heating (208/240V., 8/10.5kW) (6-Pan)...
Element — Heating (208/240V., BKW) (10-Pan)..........coiiiiiiiiieiiieiie it
Element — Heating (277 V., BKWW). ... ittt
Shield — Drip

INUE 5/16=18 HEX (BIaSS)...ceveeiutieiiei ittt ettt ettt ettt e s e e beeeneeeneean 1
Gasket — Coll

Nut %/16-18 Hex (Brass)....
PIUG — PiIPE 38 (BIaSS)....ceiueeauiieiuieeiie ettt sttt et ettt ettt et e bt e ehe e et e st e e beeane e e beeenneeneean
Generator — INSUIATEA ..o
Plug — Pipe (21n.) cccoiiiiiiiins
Probe — High Limit TEMPErature ...........cuoooiiiiiiiii et
SWILCH — PrESSUNE ...ttt ettt ettt eee
Elbow — Pipe '/s x 90 Deg. (Brass)..
PiIPE 8 X 3/a TBE (BIraSS)....eueeetieiuitiitie ettt ettt ettt ettt et e et e e bt et ebeeenbeesbeeaneeenns
Tee — PP /8 X 1/8 X 18 (BIaSS)..uueeiueeiiie ittt ettt ettt ettt ettt
Pipe '/s x 3/« TBE (Brass)
Pipe '/s x 3/« TBE (Brass)

Elbow — Pipe /s X 90 DEG. (BraSS)......cciuutiitieiiieiieiit ettt ettt 1
Switch — Vacuum
Fitting — PIPE /8 (BraSS) ..veeueietieiiit ettt ettt ettt ettt ettt bt et e et et e beeenbeeabeesnneeane 1
Fitting — TUDE /4 (BIraSS) ...eeueeetieiiit ettt ettt ettt ettt e et e et e be e et e e sbeeanneeaes 1
Coil — Condensate
ClamMP — HOSE ...ttt et et e e et e e e et e e e st e e e eate e e e ba e e e eaeeeeeraeeanns
Mach. NUt /420 HEX (SST) ...eiiiuiiiiieiiie ettt ettt et et e e beesneeenee s 2
Condenser — Box
Plug — Pipe 3/s (Brass) (B-Pan)..........coutiuiiiitiiie ettt 1
Nozzle — Cavity Drain Cooling (10-Pan) .........cc.uiiiiiiieiiieie ittt 1
Fitting — Hose (Brass) (10-Pan)

Thermostat — CONAENSET .........cuiiiiieii ettt
Grommet 3/s
Grommet 3/4
Tube — Vent
Fitting — TUDE 3/8 (BraSsS) ...euueetieiiiieiie ettt ettt e bt ettt e et e e nbeesnneeans 1
Pipe /4 x 2 '/ (Brass)
Tee — PP 1/a X 1/a X 14 (BIASS)..cuueeitee ittt ettt ettt ettt ettt 1
Fitting — Tube /4 (Brass)
Pipe /4 x ’/s TBE (Brass)
Elbow — Pipe %/s X 90 DEG. (BraSS)......cciutiitieiiieiieiit ettt ettt ettt 1
FItliNg — HOSE (BraSS) ....uueeiuiiitieiiit ettt ettt h ettt b e bt e ne e et e et e e nbeeanneeane 1
Clamp — Hose
PiIPE 3/8 X 2 TBE (BraSS) ...ueeeutieiuieitieitit ettt ettt ettt ettt et eb e et et e e be e s e beeeneeeneean 1
EIbow — Pipe %/4 X 90 DEQG. (BraSS)......cciutiitieiiieiie ittt ettt ettt nbe e 1
Valve — Solenoid
Drain — POPOTT (5 PSSttt 1
Fitting — TUDE 3/a (BraSS) ....euueeuieiiiieiie ettt ettt ettt e bt et e b e et e e sbeeanneeane

Valve — Relief (*/2 In., 5 PSlI) ..
NUE = PaNEI ...
ClamMP — HOSE ...ttt ettt e e et e e e et e e e saa e e e eaaee e e baeeeeteeeeeraeeanes
Fitting — Hose (Brass)
EIbow — RedUCING /4 X /2 (BIaSS) ....cuveeiuieeiieiiei ettt ettt ettt ettt 1

-21- F-35454 (October 2007)



C24EA6 & C24EA10 STEAMER REPLACEMENT PARTS

'
N
w

S

N

d o —
Ve mmmm e m

N

N

' n,
N =T, "
\ < . '
~ » 1
‘ s \\\/ :
) ' ;
-
? L
A !

I
1
?
42 ! -
“a0 PN %

35 L. e

Py

‘L\/ﬁ

39
PL-58605

WATER SUPPLY (CLEAR HOSES)

F-35454 (October 2007) -22-



C24EA6 & C24EA10 STEAMER REPLACEMENT PARTS

ILLUS.
PL-58605

©CoO~NOOARWN -

PART NO.

00-557844
FP-090-94
00-557681
00-557844
FP-090-94
00-557844
00-557681
00-557681
00-557844
FP-090-91
00-857072-00001
FP-026-23
00-557844
00-557681
00-557844
FP-090-91
00-857072-00001
FP-026-23
00-557681
00-557681
00-557844
00-557847
SC-066-06
SC-066-06
NS-048-97
00-856720-00001
00-856720-00003
NS-048-97
00-557844
00-557681
00-557844
00-557844
00-857179-00001
00-557844
00-557847
FP-012-11
FP-019-08
00-557681
FP-090-56
FP-090-91
00-557844
00-557681
FP-090-59
00-557844
00-557681

WATER SUPPLY (CLEAR HOSES)

NAME OF PART AMT.
ClaMP = HOSE ..ttt ettt b et et 1
Fitting — HOSE (Brass) (10-Pan) .......cccciiiiiiiie et e e e e e nee e e eneeaennneees 1

Hose (Clear 9 IN.) (10-PaAN) ...eeiiieeee ettt e e e e e et e e e neeeeenneeeennes AR
Clamp — HOSE (T0-P@N) ...ttt 1
L g o Rl o T Tl (== 11 SRS 1
ClAMP = HOSE ..ttt ettt ettt b et 2
HOSE (ClEAI 16 IN.) ..ttt ettt AR
[ (o R CI (@d Y= T I [ o T SO AR

ClaMP = HOSE ..ttt ettt b et 1
Fitling — HOSE (BraSs) ....cuueeiuiiiiiiiiei ettt ettt 1
Nozzle — Cavity Drain COONNG .......uuiiiiiiie ittt 1
BUSKNING — PPttt 1
ClAMP = HOSE ..ttt a ettt 2
Hose (Clear 12 In.) (10-PaN) ..o AR
ClaMP = HOSE ...ttt ettt b et 1
Fitling — HOSE (BraSsS) ....cuueeiuiiiiiiiit ettt ettt e 1
Nozzle — Cavity Drain COONNG .......cuuiiiiiiieiii ettt 1
BUSKNING — PPttt 1
Hose (Clear 16 IN.) (10-PaN) ...oiiiiiiie et e e e e s e e e e e e e neeeeeneaeeenees AR

HOsE (Clear 25 IN.) (B-PaN) .......coiiiiiiiiie et AR
Clamp — Hose
Clamp — Hose

Mach. Screw 10-24 X /2 Phil. TruSS Hd. (SST) ..ciueeiieieeiereeieseeerie e 2
Mach. Screw 10-24 X /2 Phil. TruSS Hd. (SST) ..ciueeieieeiereeiese e 2
Nut — Panel ...

Valve — Dual Water (3.8/3.8 G.P.M.).....

Valve — Dual Water (4.8/0.28 G.P.VL.) .....oiiiiiiiiie e 1
INUE = PaNEI ..ttt ettt et
Clamp — Hose

HOSE (C1EAI 20 IN.) ..ttt ettt ettt ettt nbe e AR
ClaMP = HOSE ...ttt ettt b et 1
ClAMP = HOSE ..ttt ettt ettt b et 2

ValVe — ChECK /2 BAID ......eeieieiee ettt e e nneens 2
ClAMP = HOSE ..ttt ettt e ettt b et 2
ClAMP = HOSE ...ttt et a ettt b et 1

Fitting — TUDE 3/8 (BIraSS) ... eueeuieieeeieieeeesie sttt ettt ettt e e e e sreeneeaneeneenneens 1
Tee — PIPE /2 X 14 X 14 (BIraSS)...eeiueeeeiueeiesie ettt ettt ettt enneens 1
HOSE (C1EAI B0 IN.) ..ttt ettt et nae e AR
FittiNg — HOSE (BIraSS) ...ecuueeeeiiiieeiiiiieeitiee e etiee ettt e et e e et e e s e e e naeeesnnteeesnneeeesnsaeeeanaeeeeneeaennneeas 1

Fitling — HOSE (BraSsS) ....cuueeiuiiiiiiiit ettt ettt 1

(0= o] Tl [ 1= SRS RSRSTSR 2
HOSE (ClEAI 20 IN.) 1.ttt ettt e et e et e e et e e et e e e e steeeaenreeeannsaeeaneeeeansaeeannnen AR
Lo Rl o To TN (=T = 11 USSR 1
ClaMP = HOSE ..ttt ettt ettt b ettt 1
HOSE (C1EAI 20 IN.) ittt ettt ettt ettt e b AR

-23- F-35454 (October 2007)



C24EA6 & C24EA10 STEAMER REPLACEMENT PARTS

To Top

Ca\“ti/z To Bottom
@5 Cavity

8/3-4 S8

N
e ‘ . |
=] PN
= - i \
o)
e I o
! o
e i \ \
, AR
@ 5 NN
' \ \
.
- N
- N
Y P (‘t‘?’ \\ \\
=<M r;/-\; /,/ AN ~
PN . N
oYY ‘
[ :: iy
[ y Iy
[l .I Iy
[ y iy -7
" 5! -
LI 1 e
N
K E RO

b

~
———————T
2RRS
/
s
\

D
é‘_—‘_—‘_
&

‘ 20

21

23
PL-58540

DRAIN HOSE ASSEMBLY (GREEN HOSES)

F-35454 (October 2007) 24 -



C24EA6 & C24EA10 STEAMER REPLACEMENT PARTS

ILLUS.
PL-58540

©CoO~NOOAPDWN -

DRAIN HOSE ASSEMBLY (GREEN HOSES)

PART NO. NAME OF PART
00-857046-00001 Probe —Water LevVel ..........cccooiiiiiiiiiiiiciiieccee e
00-557847 Clamp — HOSE .....ueiiiiiiiice e
00-557477 Hose (Green 22 In.) (Top Cavity To Drain Tee) (10-Pan)...
00-557477 Hose (Green 18 In.) (Top Cavity To Drain Tee) (6-Pan).....................
00-557847 ClampP — HOSE ...t
FP-090-19 Fitting — Hose

FP-019-38 Tee — Pipe 1 x 1 x 1 (Top Cavity Drain) ........cccccceevieneiiicniceeeenn
FP-090-19 Fitling — HOSE ..ot
00-557847 Clamp — HOSE ....cuiiiiieiicciceceee e

00-557477 Hose (Green 26 In.) (Drain Tee To Condenser Box)....

00-557477 Hose (Green 22 In.) (Drain Tee To Condenser Box)....

00-557847 Clamp — HOSE ....cuviiiiiiicc e

FP-090-19 Fitting — HOSE...ccuveiiiiiiieccce

FP-019-38 Tee — Pipe 1 x 1 x 1 (Bottom Cavity Drain)..........cccocevviiiiiniinieennenn
FP-090-19 Fitling — HOSE...cviiieiie e
00-557847 Clamp — HOSE ......eviiiiiiieieccceee e

00-557477 Hose (Green 5 In.) (Bottom Cavity To Drain Tee)....

00-557847 Clamp — Hose......

00-557847 Clamp — Hose ........cc........

00-856718-00001 Valve — Generator Drain ......

FP-041-50 Pipe 34 X 13[4 TBE (BrasSS)......cceeveereeriieieerieenieseesieseeneeseeniesseeneeneeenes
FP-085-65 Tee — PIPE 38 X 3/8 X 34 covrei e
FP-090-51 Fitting — Hose (Brass)......

00-557847 Clamp — Hose................

00-557477 Hose (Green 12'/21n.)...

00-557847 ClampP — HOSE ...t

-25-

F-35454 (October 2007)



C24EA6 & C24EA10 STEAMER REPLACEMENT PARTS

PL-58537

HEAT EXCHANGER

-26 -

F-35454 (October 2007)



C24EA6 & C24EA10 STEAMER REPLACEMENT PARTS

ILLUS.
PL-58537

©CoO~NOODWN -

PART NO.

FP-015-23
FP-041-54
FP-022-18
FP-041-50
00-856718-00001
00-857048-00001
00-857048-00002
00-857048-00003
00-857048-00004
00-557792
00-557846
FP-090-83
00-857059-00001
00-857061-00001
FP-090-83
00-557846
00-557792
00-857055-00001
00-857277-00001

HEAT EXCHANGER

NAME OF PART AMT.
EIbow — Pipe 3/4 X 90 DEJ. (BraSsS)......uieeieiuieieaiieieeieeese ettt ane 1
PIPE 34 X 2 TBE (BraSS) ... eueeueeteesieieeiiesieaiees e steeieste e ee st eseesteeseesteeneenaeaneeseeaneeneeareenseaneennenneans 1
UNION = PiIPE (BraSS).....eeuteeiiietieiiet ettt ettt ettt e sbeesene e 1
PIPE 34 X 13/8 TBE (BFaSS). .. eeeueeeeeueeieeuieieaueesiesteeie st et et eee sttt e et e e aneeneeane e e aneeneeeneennenneans 1

Generator — Drain ValVe ..........ooiiiiii ettt 1
Cartridge — Heater (208/240 V., 450/600 W.)......couiiiiiiiiiiiieiie et 2
Cartridge — Heater (208/240 V., 600/800 W.) (10-Pan)........ccccviiiiiiiimiiiiiiiie e 1
Cartridge — Heater (277 V., 600 W.) (6-Pan).......c.c.coiiiiiiiiiiiiieie e 1
Cartridge — Heater (277 V,.800 W.) (10-PaN).....c.eiiiiiiieeeereeee e 1
Hose (White 11%/2 In.) (Steam TO GENErator) .........c.eoerieierieieeieese ettt AR
Clamp — Hose

Fitling — HOSE (BraSs) ....cuueiiuiiiiiiiit ettt 1
Heat Exchanger — Hi Limit.........oooiii e 1
Tube — Heat Exchanger

Fitting — Hose (Brass)......

ClaMP = HOSE ...ttt ettt ettt b et
Hose (White 132 1n.) (Steam TO CaVity) ......ccouereeiereeieeeee e AR

Insulation — Heat Exchanger
ClaMP = HOSE ...ttt ettt

-27 - F-35454 (October 2007)



C24EA6 & C24EA10 STEAMER REPLACEMENT PARTS

FORM 35454 OCTOBER 2007 PRINTED IN U.S.A.



	CONTROLS
	DOOR
	COMPARTMENT PANELS
	COMPARTMENT
	PLUMBING
	BASE PANELS
	LOW VOLTAGE ELECTRICAL COMPONENTS
	HIGH VOLTAGE ELECTRICAL COMPONENTS
	TANK ASSEMBLY
	WATER SUPPLY (CLEAR HOSES)
	DRAIN HOSE ASSEMBLY (GREEN HOSES)
	HEAT EXCHANGER

